UK DECLARATION OF CONFORMITY iatly signed by Iasiko Igori

according to ISO/IEC 17050-1 and EN 170%0e12022.09.15 19:05:11 EEST
Reason: MoldSign Signature

LOCdllUIl. VIOIUOVa

DoC #: SEOLB-2100-00-R1 Original/en.uk

Manufacturer's Name: HP Inc.
HP Printing Korea Co., Ltd. 152, Pangyoyeok-ro, Bundang-gu,

Manufacturer's Address: Seongnham-si, Gyeonggi-do, 13529, South Korea

declare, under its sole responsibility that the product

Product Name and Model:? HP Scanlet Pro 3600 f1, HP ScanJet Pro 2600 f1
Regulatory Model Number:Y SEOLB-2100-00
Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC
IEC 60950-1:2005 +A1:2009 +A2:2013 FCC Part 15 Subpart B
IEC 62368-1:2018 ANSI C63.4:2014

ICES-003:2020 Issue 7
ICES-Gen:2018 Issue 1+A1:2021
ANSI C63.4:2014 amended as per ANSI C63.4a-2017
EN55032:2015 +A11:2020

CISPR 32:2015+Cor 1:2016, Class B
AS/NZS CISPR 32:2015, Class B

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019

EN 55035:2017 +A11:2020

EN 301 489-1 vV2.2.3 (2019-11)

EN 301 489-17 V3.2.4 (2020-09)

Ecodesign

Standby and off mode power consumption of electrical and electronic household and office equipment
EN 50564:2011
IEC 62301:2011
ENERGY STAR® Qualified Imaging Equipment Operational Mode (OM) Test Procedure

Regulation (EC) No. 278/2009
Test Method for Calculating the Energy Efficiency of Single-Voltage External Ac-Dc and Ac-Ac Power Supplies (August 11,
2004)

RoHS
EN 50581:2012

The product herewith complies with the requirements of Electrical Equipment (Safety) Regulations 2016,
Electromagnetic Compatibility Regulations 2016, The Ecodesign for Energy-Related Products regulations 2010, The
Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment regulations 2012, and
following amendments, and carries the & mark accordingly.

Additional information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment .

Seongnam, South Korea e L-«_.L:_;-‘...'.'I.:.‘w.;w.;
01-10-2021 Hullyunghan Lee, Manager
Office Printing Solutions



UK DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1
Local contact for regulatory topics only:

UK:  HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
EU:  HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.:  HPInc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates



http://www.hp.eu/certificates

UK DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEX |

Regulatory Model Number (RMN): SEOLB-2100-00

OPTIONS

DESCRIPTION:* RMN OPTION:*

AC/DC Adapter 0957-2479

* Where X represents any alpha numeric character.



Zertifikat Certificate

i ®
TUVRheinland

Zertifikat Nr. Certificate No. Blatt Sheet

S 72211402 0001

Ihr Zeichen Client Reference Unser Zeichen Our Reference Lingstens giiltig bis  Latest expiration date

Carrie Snyder -MW-31482540 301 01.06.2023 (day/molyr)

Genehmigungsinhaber Licen.s;e Holder Fertigungsstitte Manufacturing Plant

HP Inc. Jabil Circuit Netherlands BV

11311 Chinden Blvd., Maasheseweg 87b

Boise ID 83714 5804 AB VENRAY

USA Netherlands

Priifzeichen Test Mark Gepriift nach  Tested acc. to

EN 62368-1:2014+A11

EN 60825-1:2014
EK1-ITB 2000:2020
AfPS GS 2019:01 PAK

VAN

3 ®
TUVRheinland

{ CERTIFIED ’

www.tuv.com
1D 1111239609

Zertifiziertes Produkt (Geriteidentifikation)
Certified Product (Product Identification)

Laserdrucker Color Laser Printer

Bezeichnung (Model Designation) :
1) BOISB-1406-00, BOISB-1406-01,
BOISB-1406-02, BOISB-1406-04
2) BOISB-1406-03

Nennspannung (Rated Voltage) : AC 220-240V, 50/60Hz
Nennstrom (Rated Current) : QET A

Schutzklasse (Protection Class): I

Laserklasse (Laser Class) : 1
Nennumgebungstemperatur : 35°C max.

(Rated Ambient Temperature)

Schalleistungspegel (Sound Power Level): 1) 6,5 Bels (LWad);

2) 6,7 Bels (LWad)

Besondere Vermerke: Ersetzt Zertifikat S72211402.
(Special Remarks: Replaces Certificate S§72211402.)

ANLAGE (Appendix): 1, 1-15

Dem Zertifikat liegt unsere Priif- und Zertifizierungsordnung zugrunde.
Produkt und Fertigungsstitte erfilllen § 20 und § 21 des
Produktsicherheitsgesetzes.

This certificate is based on our Testing and Certification Regulation.
Product and production fulfill par § 20 and § 21 of the

Product Safety Law.

TUV Rheinland LGA Products GmbH, Tillystrafle 2, 90431 Niirnberg

Tel.: +49 221 806-1371 e-mail: cert-validity@de.tuv.com
Fax: +49 221 806-3935 http:/www.tuv.com/safety

Ausstellungsdatum Date of Issue : 05.05.2021 (day/mo/yr)

Lizenzentgelte - Einheit
License Fee - Unit

Zertifiz_ierung{gstelle

X

Dipl.-Ing. M. Glagla

®  TUV, TUEV and TUV are registered trademarks. Utiisation and application requires prior approval.




Zertifikat Certificate

TUVRheinland

Zertifikat Nr. Certificate No. Blatt Sheet
S 72211402 0002
Ihr Zeichen Client Reference Unser Zeichen Our Reference Lingstens giiltig bis  Latest expiration date
Carrie Snyder -MW-31482540 301 01.06.2023 (day/molyr)
Genehmigungsinhaber License Holder Fertigungsstiitte Manufacturing Plant
HP Inc. Jabil Circuit de Chihuahua S De R.L
11311 Chinden Blvd., de C.V.
Boise ID 83714 Complejo Industrial Chihuahua
USA Av. Alejandro Dumas No. 11341
31109 Chihuahua, Chihuahua
MEXICO
Priifzeichen Test Mark Gepriift nach Tested acc. to
EN 62368-1:2014+A11
éé EN 60825-1:2014
c & EK1-ITB 2000:2020
TUMahelpland AfPS GS 2019:01 PAK
| cermiFED | et
1B 1111259609
Zertifiziertes Produkt (Geriteidentifikation) Lizenzentgelte - Einheit
Certified Product (Product Identification) License Fee - Unit

Laserdrucker Color Laser Printer

Zusédtzliche Fertigungsstéitte: siehe oben (K2212641)
(Additional Manufacturing Plant: see above)

Dem Zertifikat liegt unsere Priif- und Zertifizierungsordnung zugrunde.

~

N }:

Produkt und Fertigungssttte erfiillen § 20 und § 21 des < . ‘f 3 =
Produktsicherheitsgesetzes. \Zextifizierungsstel e/
This certificate is based on our Testing and Certification Regulation. \é&/\ / A A / 59
Product and production fulfill par § 20 and § 21 of the ’uf vty ; 7 ///?
Product Safety Law. 0 / ,///“' ;f

TUV Rheinland LGA Products GmbH, Tillystrafie 2, 90431 Niirnberg /

Tel.: +49 221 806-1371 e-mail: cert-validity@de.tuv.com
Fax: +49 221 806-3935 http://www.tuv.com/safety

Ausstellungsdatum Date of Issue : 06.05.2021 (day/mo/yr)

Dipl.-Ing. M. Glagia

®  TUV, TUEV and TUV are registered trademarks. Utiisation and application requires prior approval




Zertifikat Certificate

e ®
TUVRheinland
Zertifikat Nr. Certificate No. Blatt Sheet
S 72211402 0003
Ihr Zeichen Client Reference Unser Zeichen Our Reference Lingstens giiltig bis  Latest expiration date
Carrie Snyder -MW-31482540 301 01.06.2023 (day/molyr)
Genehmigungsinhaber License Holder Fertigungsstitte Manufacturing Plant
HP Inc. Flextronics International
11311 Chinden Blvd., Tecnologia Ltda
Boise ID 83714 Av. Liberdade, n. 6315,
USA Bairro Iporanga,
Sorocaba, Sao Paulo
18087-170
Brazil
Priifzeichen Test Mark Gepriift nach Tested acc. to
EN 62368-1:2014+A11
éé EN 60825-1:2014
4 e EK1-ITB 2000:2020
HuMBLE a0 e AfPS GS 2019:01 PAK
{ CERTIFIED } Sicherheit
1B 111239608
Zertifiziertes Produkt (Geriiteidentifikation) Lizenzentgelte - Einheit
Certified Product (Product Identification) License Fee - Unit
Laserdrucker Color Laser Printer
Zusatzliche Fertigungsstatte: siehe oben (K2003547)
(Additional Manufacturing Plant: see above)
ahid p >
_,_\/.10: ) \
/ 5 ‘ ‘\‘;/(}1"\"
Dem Zertifikat liegt unsere Priif- und Zertifizierungsordnung zugrunde. . “ »\ R %} ';;
Produkt und Fertigungsstitte erfiillen § 20 und § 21 des ‘f
Produktsicherheitsgesetzes. tlt"}xerqngsstelle
This certificate is based on our Testing and Certification Regulation.

Product and production fulfill par § 20 and § 21 of the
Product Safety Law.

TUV Rheinland LGA Products GmbH, Tillystrafie 2, 90431 Niirnberg

Tel.: +49 221 806-1371 e-mail: cert-validity@de.tuv.com
Fax: +49 221 806-3935 http://www.tuv.com/safety

Ausstellungsdatum Date of Issue : 06.05.2021 (day/mo/yr)

Dipl.-Ing. M. Glagla

®  TUV, TUEV and TUV are registered trademarks. Utilisation and application requires prior approval.




Zertifikat Certificate
TUVRheinland

Zertifikat Nr. Certificate No. Blatt Sheet
S 72211402 0004
Ihr Zeichen Client Reference Unser Zeichen Our Reference Lingstens giiltig bis  Latest expiration date
Carrie Snyder -MW-31482540 301 01.06.2023 (day/molyr)
Genehmigungsinhaber License Holder Fertigungsstiitte Manufacturing Plant
HP Inc. JABIL CIRCUIT (GUANGZHOU) Ltd.
11311 Chinden Blvd., East District 190
Boise ID 83714 Economic & Technogical Dev. Dis.
Usa 388 Lian Yun Road

Guangzhou

510530 Guangdong

P.R. China
Priifzeichen Test Mark Gepriift nach  Tested acc. to

EN 62368-1:2014+A11
EN 60825-1:2014
EK1-ITB 2000:2020

VAN

TOVRheiniond AfPS GS 2019:01 PAK
CERTIFIED
1D1111265808
Zertifiziertes Produkt (Geriteidentifikation) Lizenzentgelte - Einheit
Certified Product (Product Identification) License Fee - Unit

Laserdrucker Color Laser Printer

Zusatzliche Fertigungsstitte: siehe oben (K2220638)
(Additional Manufacturing Plant: see above)

Dem Zertifikat liegt unsere Priif- und Zertifizierungsordnung zugrunde.
Produkt und Fertigungsstitte erfiillen § 20 und § 21 des

Produktsicherheitsgesetzes. Zertifizierungsstelle >/
This certificate is based on our Testing and Certification Regulation. \ e / L
Product and production fulfill par § 20 and § 21 of the e 40 /#
Product Safety Law. e N/

TUV Rheinland LGA Products GmbH, Tillystrafie 2, 90431 Niirnberg

Tel.: +49 221 806-1371 e-mail: cert-validity@de.tuv.com
Fax: +49 221 806-3935 http://www.tuv.com/safety

Ausstellungsdatum Date of Issue : 06.05.2021 (day/mo/yr)

Dipl.-Ing. M. Glagla

®  TUV, TUEV and TUV are registered trademarks. Utllisation and application requires prior approval.




Zertifikat Certificate

Blatt Sheet
0005

Zertifikat Nr. Certificate No.
S 72211402

TUVRheinland

Ihr Zeichen Client Reference
Carrie Snyder

Unser Zeichen Our Reference
-MW-31482540 301

Latest expiration date
(day/mo/yr)

Lingstens giiltig bis
01.06.2023

Genehmigungsinhaber License Holder

HP Inc.

11311 Chinden Blvd.,
Boise ID 83714

UsSA

Fertigungsstiitte Manufacturing Plant

Jabil Electronics (Weihai)

Con, Ltd .

No. 588 South Shenyang Road,
Torch High Technology Industrial
Development Zone

264200 Weihai City Shandong

P.R. China

Priifzeichen Test Mark

A

TUVRheinland

{ CERTIFIED )

www.tuv.com
ID 1111239609

Gepriift nach  7ested acc. to
EN 62368-1:2014+A11
EN 60825-1:2014
EK1-ITB 2000:
AfPS GS 2019:

2020
01 PAK

Zertifiziertes Produkt (Geriteidentifikation)
Certified Product (Product Identification)

Laserdrucker Color Laser Printer

siehe oben
see above)

Zusatzliche Fertigungsstatte:
(Additional Manufacturing Plant:

Dem Zertifikat liegt unsere Priif- und Zertifizierungsordnung zugrunde.
Produkt und Fertigungssttte erfiillen § 20 und § 21 des
Produktsicherheitsgesetzes.

This certificate is based on our Testing and Certification Regulation.
Product and production fulfill par § 20 and § 21 of the

Product Safety Law.

Lizenzentgelte - Einheit
License Fee - Unit

(K2239183)

Zertifizierungsstelle

TUV Rheinland LGA Products GmbH, Tillystrafie 2, 90431 Niirnberg

Tel.: +49 221 806-1371 e-mail: cert-validity@de.tuv.com
Fax: +49 221 806-3935 http://www.tuv.com/safety

Ausstellungsdatum Date of Issue : 06.05.2021 (day/mo/yr)

Dipl.-Ing. M. Glagla

®  TUV, TUEV and TUV are registered trademarks. Utilisation and application requires prior approval.




Zertifikat Certificate

3 3 ®
Zertifikat Nr. Certificate No. Blatt Sheet TUVRheinland
S 72211402 0006
Ihr Zeichen Client Reference Unser Zeichen Our Reference Lingstens giiltig bis  Latest expiration date
Carrie Snyder -MW-31482540 301 01.06.2023 (day/molyr)
Genehmigungsinhaber License Holder Fertigungsstiitte Manufacturing Plant
HP Inc. Foxconn European Manufacturing
11311 Chinden Blvd., Services s.r.o.
Boise ID 83714 U ZAMECKU 27,
USA 53003 PARDUBICE
Czech Republic
Priifzeichen 7est Mark Gepriift nach  Tested acc. to
EN 62368-1:2014+A11
éé EN 60825-1:2014
L - EK1-ITB 2000:2020
TUVRheliland - AfPS GS 2019:01 PAK

CERTIFIED g?c‘;mrhsif

1B 1111230608
Zertifiziertes Produkt (Geriteidentifikation) Lizenzentgelte - Einheit
Certified Product (Product Identification) License Fee - Unit

Laserdrucker Color Laser Printer

Zusatzliche Fertigungsstatte: siehe oben (K2076187)
(Additional Manufacturing Plant: see above)

Dem Zertifikat liegt unsere Priif- und Zertifizierungsordnung zugrunde,
Produkt und Fertigungsstitte erfiillen § 20 und § 21 des J
Produktsicherheitsgesetzes. Zertifizierungsstelle
This certificate is based on our Testing and Certification Regulation. -
Product and production fulfill par § 20 and § 21 of the
Product Safety Law.

TUV Rheinland LGA Products GmbH, Tillystrafle 2, 90431 Niirnberg

Tel.: +49 221 806-1371 e-mail: cert-validity@de.tuv.com
Fax: +49 221 806-3935 http://www.tuv.com/safety

Ausstellungsdatum Date of Issue : 06.05.2021 (day/mo/yr)

y

Dipl.-Ing. M. Glagla

®  TUV, TUEV and TUV are registered trademarks. Utilisation and application requires prior approval.




I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: HSC-Q001DM- R2 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declare, under its sole responsibility that the product

Product Name and Model:? Personal Computer; HP Elite Mini 800 G9 Desktop PC, HP Mini Conferencing PC
with Zoom Rooms,HP Elite Mini 600 G9 Desktop PC,HP Pro Mini 400 G9
Desktop PC

Regulatory Model Number:" HSC-Q001DM

Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC Spectrum

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328 V2.2.2
IEC 62368-1:2018 EN 301 489-17V3.2.4 EN 301893 V2.1.1
ENIEC 62368-1:2020 +A11:2020 EN 301 489-3 V2.1.1 EN 300 440 V2.2.1
EN 50663:2017 EN 55032:2015+A11:2020 Class B EN 303 687 V0.0.13
EN 50665:2017 EN 55035:2017+A11:2020

EN 62479:2010 CISPR 32:2015+A1:2019

EN 62311:2008 EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019
EN 60601-1-2:2015
FCCCFR47 Part 15

ICES-003, Issue 7

Ecodesign
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN 50581:2012
EN IEC 63000:2018

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the
Ecodesign Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This productis assigned a Regulatory Model Number which stays with the regulatory aspects of the design.
The Regulatory Model Number is the main product identifier in the regulatory documentation and test
reports, this number should not be confused with the marketing name or the product numbers.

2) The Notified Body TIMCO Engineering, Inc. with number 1177 issued the EU-type examination certificate
with ID: E1177-211391 according to Annex lll, for the essential requirement of article 3.2 of the RED
Directive

3) This product was tested in a typical HP environment.

il! Road, Palo Alto, CA

oy, = / HP Ine.
Houston, TX Golles Seouclol @
27-12-2021 Gilles Soulard, Manager
Product Compliance Center

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501



DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1
http://www.hp.eu/certificates




DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEX |

Regulatory Model Number: HSC-Q001DM

OPTIONS

DESCRIPTION:* OPTION RMN:*

TPC-XA62
TPN-XA18
Adapter TPN-XA19
TPN-XA22
TPN-XA20

AX211NGW
RTL8821CE
WLAN+BT RTL8852AE
RTL8852BE

* Where X represents any alpha numeric character.



I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: FCLSA-1703A, FCLSA-1703B- R4 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 3390 East Harmony Road, Fort Collins, Colorado 80528 USA
declare, under its sole responsibility that the product

Product Name and Model:? HP Z8 G4 Workstation

Regulatory Model Number:? FCLSA-1703A, FCLSA-1703B

Product Options: All

conforms to the following Product Specifications and Regulations:

Safety EMC

EN 62368-1:2014 +A11:2017 EN 55032:2015 Class B

EN IEC 62368-1:2020 +A11:2020 EN 55032:2015+A11:2020 Class B
EN 60950-1:2006 + A11: 2009 +A1:2010 EN 55035:2017+A11:2020
+A12:2011+A2:2013 CISPR 32:2015 Class B

IEC 62368-1:2014 CISPR 32:2015 +A1:2019 Class B
IEC 62368-1:2018 EN IEC 61000-3-2:2019

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 61000-3-3:2013 +A1:2019
EN 62479:2010 AS/NZS CISPR 32:2015

EN 62471:2008 FCC CFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 60825-1:2014

Ecodesign
Regulation (EU) No. 617/2013

EN 62623:2013

EPRI 306 Generalized Internal Power Supply Efficiency Test Protocol, Rev. 6.6
Regulation (EC) No. 1275/2008

EN 50564:2011

IEC 62301:2011

RoHS
EN IEC 63000:2018

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive
2014/30/EU, the Ecodesign Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking
accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment.

It Road, Palo Alto, CA

) , HP
: Gilles Gl @ st
Fort Collins, Colorado v - Product Compliance Center

31-03-2022 Gilles Soulard, Manager

Workstation Global Business Unit

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.sS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates




	Local contact for regulatory topics only:
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